








 Monthly periodic Outside Breaking Load Test								
Part Nr	050	070	080	090	100	110	140 (120x120)	140 (120x120)
Breaking Load Tie Rod	207,33 kN	---	---	---	207,28 kN	---	---	190,34 kN
Stripping Load	---	201,06 kN	194,78 kN	198,26 kN	---	194,69 kN	174,87 kN	---
Visual inspection	Tie Rod has broken	Thread has Stripped	Thread has Stripped	Thread has Stripped	Tie Rod has broken	Thread has Stripped	Thread has Stripped	Thread has Stripped
Kosgeb Lab Report Nr and Date	3312 - 23.10.09	3314 - 23.10.09	3315 - 23.10.09	3310 - 23.10.09	3311 - 23.10.09	3319 - 23.10.09	3313 - 23.10.09	3316 - 23.10.09

 KOSGEB Laboratory is belong to "Republic of Turkey Ministry of Trade and Industry Small and Medium Enterprises Development Organization"
Note: Ari Ltd make after every production internal Breaking Load Test